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Test report  46/03 dated 05-15-2002

BonaKemi  AB
P.O. Box 21074

200 21 Malmo
Sweden

Our reference : 46/03/Kn/C

Subject  :  Test of  the s l id ing propert ies of  a parquet lacquer
accord ing  to  DIN V 18  032-2  (Apr i l  2001)

We have been commissioned by BonaKemi AB, Malm6, to test  the s l id ing propert ies of

the parquet lacquer

, ,BonaTech Freshen Up"

according to DIN V 1B 032-2 (April 2001).

For the tests we got 5 parquet samples which have been sealed with the lacquer men-

tioned above.

The following results were obtained
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test spot no. sliding coefficient pr

1

2

3

4

5

0,42

0 ,41

0 ,40

0,43

0.42

The requirements of  DIN V 18 032-2 (Apr i l  2001) regarding the sl id ing propert ies of  pr  min

0,4' ,  V max. 0,6 were met by the parquet lacquer, ,BonaTech Freshen Up".
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V :
Schmid
Tester

D ip l . - lng .  Knauf
Section Leader
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